Part No.
4156978

Publication 324\ _
Jan 0O -

For machines with piston hydraulics

and proportional controls




LIST OF CONTENTS

MAIN FRAME, PILLAR AND ARMS
HYDRBULIC INSTALLATIONS
CONTROL VALVES

GENERAL HYDRAULICS
 HYDRAULIC RBMS

STICKERS

Page
Page
Page
Page
Page

Page

19
29
51
69
77



FOR NOTES



SPARE PARTS MANUAL

FOR BEST PERFORMANCE....
USE ONLY McCONNEL SPARE PARTS

To be assured of the latest design improvements purchase
your genuine replacements from the original equipment
manufacturer McConnei Ltd. through your local.dealer
or stockist,

Always quote machine type and serial number as well as
the part number.

Design improvement may have altered some of the parts
listed in this manual - The latest part will always be supplied
when it is interchangeable with an earlier one.



I MAIN FRAME




REF PART NO. QTY DESCRIPTION
MATNFRAME ASSEMBLY

42000.02 Mainframe -~ R.Hand

MO0 1 O U s L B

1 1
42000.01 - 1 Mainframe --L. Hand - not illus
75 60 050 2 Bush :
75 60 387 1 Mounting arm
75 60 386 1  Mounting arm - not illus .
.92 13 159 4 Bolt M24 x 75 long
91 43 009" 4 - Self locklng nut M24
“75 60 374 2 Lift link pin
95 .01 509 2  Split pim dia 10 x S0 long
- 75 60 144 1 Top link pin
10 .04 31 2717 3 Linch pin.
11 75 60 398 1.© Top hitch bracket
12*% 75 60 141 1 Rubber damper
13 75 60 130 1 Reaction plate
14 91 13 009 4 Plain nut dia 24
1% - 75 60 057 1 Slew ram base pin
16 - 93 13 055 1 Setscrew Mi10 x 25
17 91 00 205 1 Spring .washer dia 10
18 42025.01 3 Stand leg- .
19 71 91 108 3 Plastic bung
20 71 92 023 3 Leg. pin
S21t 0 04 31 105 3. Spring cotter.
22 84 02 148 1 Cable clamp -
23 92 13 063 T Setscrew M6 x 30
24 91 00 203 9  Spring washer dia 6
25 .- 42821-01 1 Parking cradle socket - midcut only
-26 83 13 077 1" Setscrew M16 x 35
27 9100, 207 1 Spring washer dia 16
28 13 35 246 1 Serial No. plate
29 71 03 230 4 . Pop rivet dia 1/8"
30 76 50 250. 1 P.T.C. shaft
37 75 60 056 1 Thrust washer
32 75 60 353 2  Light guard
33 93 13 023 8 Setscrew M6 x 12
34 75 60 086. 2 Rear light
35 75 60 087 2 Stop/tail bulb
36 75 60 088 2 . Flasher bulb.
37 93 00 142 8 Self tapping screw MS x 12
38 75 60098 8 Connector
39 75 60 090 1 Cable
40 75 60 089 1 Plug
41 75 60 093 2 Reflector -self adhesive__
42 41589.01 1 Control mounting bracket :
43 93 .13 045 2 Setscrew M10 x 20 . Cable
44 91 G0 205 2 Spring washer dia 10 controlled
45 75 50 289 1 Valve mounting plate ~ m/c's
46 ‘92 13 225 2 Bolt M10 x 110 long only
47 91 43 005 2 Self locking nut M10
48 81 00 105 2 Plain washer dia 10 .

* Assembly Note
Nuts must be tightened until the rubber damper is compressed to
120mm thick. :

(2]




PILLAR




Il
i

Gl

Il
]
Il

Wil
l'i'iillt
Bl
EEIIHI

REF

WO~ U —

PART NO.

42001.01

75 60 058
93 13 097
93 13 087
09 01 124
75 60 059
92 13 137
81 43 007
42023.01

75 60 375
91 00 023
75 60 070
75 60 154
93 13 065
91 43 005
75 60 346
76 60 260
42269.02

95 01 255
41691.02

76 50 260

71 93 063

06.418.05
92 13 165
42122.02

42122.01

92 13 207
91 43 007
71 09 151
93 13 034
91 43 004

QTY

d ol e () (W) b 3 e B e md e b R o e B e el e e ed A B By 2

DESCRIPTION
PILLAR -

Fillar

pivot pin - pillar
Setscrew M16 x 45
Setscrew M16 x 40
Greaser 1/8 BSP 67 deg
Pivot pin - rocker
Setscrew M16 x 65

Self locking nut M16
Slew ram bracket

Pivot pin - 1lift base
Self locking nut M30
Special washer dia 30
Pivot pin ~ slew rod
Setscrew M10 x 30

Self locking nut M10
Slew ram assembly

Lift ram assembly
Special setscrew M10 x 35
Split pin dia 4 x 25

Pivot pin - Lift comp base! AHC

Compensator ram assembly
Hose clamp
Clamp plate
Bolt M10 x 80

only

Gear hydraulic
m/c's only

valve mounting bracket R.Hand| Electric

valve mounting bracket L.Hand
Bolt M16 x 100

Self locking nut

Cable clamp

Setscrew M8 x 16

Self locking nut M8

machines
only

ca,




migel

it
i
e
i
A

ROCKERS




== _CScsEESEE
i o S B o R OO RN ADCS Bl Ay vt N U
o W S R R e B Wi W R R
REF PART NO. OTY DESCRIPTION
ROCKERS
1 42002.02 1 Rocker - standard
2 42002.01 1 Rocker -~ AHC
3 75 60 050 4 Bush
4 09 01 121 2 Greaser - 1/8 BSP straight
5 75 60 061 1 Pivot pin - 1lift rod
6 93 13 087 1 Setscrew M16 x 40
7 91 43 007 1 Self locking nut M16
8 41694.04 2 Pivot pin - tension link +reach rod
9 92 13 066 2 Setscrew M12 x 30
10 95 01 507 2 Split pin dia 6 x 50
th 91 43 006 2 Self locking nut M12
12 75 60 063 2 Pivot pin - comp ram rods AHC
13 93 13 065 2 Setscrew M10 x 30 only
14 91 43 005 2 Self locking nut M10
15 260 1 Compensator ram assembly

76 50




MAIN ARM




WO QO0 U d b

PRSI G S S Y
b W= O

42006.
75 60

92 13

75 60

92 13
91 43

41694.

93 13
91 43
75 60
93 13
91 43

42003.
60 12

09 01

- 42820

42820

10 75
10 75

42892
04 31

42095,
142190.
41741
42024,
42024,
. 42198,
91 13.

91 00
91 00

91 Q0

PART NO.

01"

059
137

060
137

007

066
006
064

065
005

01
032

105
04
02

.01 .
02 .

03
01

005
405

105
025

121
04
03
041
047
01

e ’ A : :

T —

| oTY

Bolt M10 x 30

DESCRIPTION

MATN ARM AND FITTINGS

Maln arm
Pivot pin - main arm
Bolt M16 x 65

Pivot pin - dipper

Bolt M16 x 65

Self locking nut M16

Pivot pin ~ reach ram base
Setscrew M12 x 30

Self locking nut M12 ;
Pivot pin comp. ram base ]_ AHC

Self locking nut M10
Tension ‘1ink :
Bush

" Greaser 1/8 BSP —.stralght

Parking cradle ~ R.Hand

" parking cradle - L. Hand :

Cradle pad
Countersunk rlvet L Midcut:
Cradle pin = ‘ ‘ . only

 Spring cotter

Reach ram assembly
Hose cover L
Edge strip :
Hose clamp lower
Hose clamp upper

Stud M10 x 135

Plain nut M10
External serrated washer dia 10

Plain washer dia 10
Special nut M10




DIPPER - Std arm




E=saE=Suna s
IR LA N 1056 e LS BCDIS NS JRNTE BCNMNERSTINRCRD KK TR
BE W O OGS U G U U W s s
REF PART NO. OTY DESCRIPTION
DIPPER ARM AND FITTINGS
1 - 42004.01 1 Dipper arm
2 75 60 050 2 Bush dia 50
3 71 36 035 2 Nylon head bush
4 41690.01 6 Bush 1" dia
5 09 01 121 5 Greaser 1/8 BSP straight
6 41692.05 1 Pivot pin - tension 1link
7 "41691.02 1 Pivot pin - Angle base
8 93 13 075 2 Setscrew M10 x 35
9 91 43 005 6 Self locking nut M10
"10 93 13 045 4 Setscrew M10 x 20
11 - 74 50 251 1 Radius arm front
12 74 50 250 1 Radius arm rear
13 74 50 252 1 Slave link
14 41693.01 1 Pivot pin - Angle rod
15 71 92 009 1 Pivot pin - Slave link
16 95 01 406 5 Split pin dia 5 x 40
17 71 82 308 1 Head pivot tube
18 71 92 316 1 Jaw plate
19 04 23 548 1 Spring dowel 5/8" dia x 3" long
20 92 13 .185 1 Bolt M10 x 90
21 T5 50..307 1 Hose junction bracket
22 02 11 146 1 Bolt 5/8 UNF x 1 3/4" long
23 02 11 126 1 Bolt 5/8 UNF x 1 1/2" long
24 01 41 006 2 Self locking nut 5/8 UNF
25° 71 98 333 1 Hose tray '
26 76 50 255 1 Angle ram assembly
27 41665.07 1 Hose cover
28 06.430.18 1 Hose clamp lower
29 06.430.17 1 Hose clamp upper
30  42198.02 2 Stud M10
31 91 13 005 2 Plain nut M10
32 81 00 405 2 External serrated washer dia 10
33 91 00 105 4 Plain washer dia 10
34 91 00 025 2 Special nut M10




DIPPER - midcut




I
]
i
1]
1

ST MG R SRt

o, KEITNTNS ST [ e ]

PR SEIFOR W Y T W ST St £33

RGO [ —— Mol ___ GRS GRS e ST

A ST I ARG e MR TR VPP SN WO WG vRtN NONS  FRI
B W O T R R 8 e VR N e

REF, PART NO.

76 50 258
71 36 035
41690.01
09 01 121
75 80 023
92 13 107
91 43 007
75 .60 063
93 13 045
0 93 13 075
1 21 00 205
12 41691.02
13 74 50 251
14 74 50 250
15 74 50 252
16 41693.01
17 71 92 009
18 95 01 406
19 71 92 308
20 71 92 316
21 04 23 548
22 92 13 185
23 .75 50 307
24 02 11 146
25 02 11 126

— SO0 -1 YU Wk

26 01 41 006
27 71 98 333

28 91 43 005
29 76 50 255
30 42229.02
31 42229.01
32 75 60 050
33 09 01 121
34 75 50 013
35 93 13 076
36 91 43 (006
37 75 60 064
38 g2 13 065
39 75 50 288
- 40 42263.01.
41 92 13 135
42 91 00 105
43 91 00 405
44 42024.04
45 42215.01
46 42205.03
47 93 43 105
48 93 13 055

QTY DESCRIPTION

MIDCUT -DIPPER ARM AND FITTINGS

Dipper arm
Nylon head bush
Bush

- Greaser

Pivot pin -dipper

Bolt M16 x 50

Self locking nut M16

Pivot pin -breakaway rod
Setscrew M10 = 20

Setscrew M10 x 35

Spring washer M10

Pivot pin -angle ram base
Radius arm front

Radius arm rear

Slave link

Pivot pin -angle ram rod
Pivot pin -slave link
Split pin dia 5 x 40

Head piveot tube

Jaw plate

Spring dowel 5/8" dia x 3" long.
Bolt M10 x 90

Hose Jjunction bracket

Bolt 5/8 UNF x 1 3/4" long
Bolt 5/8 UNF x 1 1/2" long
Self locking nut 5/8 UNF
Hose tray

Self locking nut M10
Angling ram assembly
Forward extension 1.0m R.Hand
Forward extension 1.0m L.Hand
Bush :
Greaser 1/8 BSP straight
Pivot pin - tension link
Bolt M12 x 358

Self locking nut M12

Pivot pin -breakaway base
Bolt M10 x 30

Breakaway ram assembly
Rigid pipe assembly

Bolt Mi10 x 65

Plain washer dia 10
Shakeproof washer dia 10
Clamp

Spacer

Hose cover

Capscrew M10 x 50

Setscrew M10 x 25




DIPPER SOCKET - tele




==_S=Cc=EEsSEE

e

0 W 0E G S R b W v S R
REF PART NO. QTY DESCRIPTION

DIPPER SOCKET AND FITTINGS
1 42217.01 1 Tele dipper socket
2 75 60 050 2 Bush
3 09 01 121 1 Greaser
4 75 60 061 1 Pivot pin - tension link
5 93 13 077 1 Bolt M16 x 35
6 91 43 007 1 Self locking nut M16
7 75 70 006 1 Pivot pin - tele ram base
8 95 01 406 1 Split pin dia 5 x 40
9 42211.02 1 Rigid pipe assembly
10 71 97 012 1 Guide rod
11 92 13 125 1 Bolt M10 x 60
12 91 00 205 1 Spring washer dia 10
13 42205.02 1 Pipe cover
14 42024.04 4 Hose clamp
15 93 43 105 2 Capscrew M10 = 50
16 91 00 405 2 External shakeproof washer dla 10
17 42215.01 2  Spacer
18 92 13 135 2 Bolt M10 x 65
19 g1 Q0 103 4 Plain washer dia 10
20 71 36 069 1 Cover plate
21 71 36 315 1 Wear pad carrier - lower
22 71 36 314 -3 Wear pad carrier sides and top
23 03 11 065 12 Setscrew 1/2 UNF x 3/4" long
24 01 00 205 12 Spring washer dia 1/2
25 71 36 001 5 Wear pad
26 71 36 058 as Shim
regd
27 71 36 059 as Shim
reqgd

28 g2 17 406 1 Bolt M12 x 200
29 g1 00 106 1 Plain washer dia 12
30 g1 43 006 1 8elf locking nut M12
31 71 97 009 1 Spacer
32 75 70 318 1 Tele ram
33 41741.01 1 Edge strip




it
il
e
ﬁ__._____
s
*__mmmw

DIPPER — tele




Il
H
Il
|
il

PN e et
e T ha: can L% 0¥ fSf /S Eumr s Mead . e
B W N T WY GRS W Y 2 s R
REF PART NO. QTY DESCRIPTION
DIPPER SLIDER AND FITTINGS -
continued
76 50 251 1 Tele dipper
2 71 36 035 2 Nylon head bush
3 41690.01 6 Bush
4 71 36 001 4 Wear pad
5 71 36 058 as Shim
: reqgd
6 71 36 059 as Shim
reqgd
7 93 53 075 4  Socket hd c¢/sunk screw M10 x 35
8 71 36 148 1 Plastic bung
9 42038.01 1 Pivot pin - tele rod
10 41691.02 1 Pivot pin - angle base
11 74 50 251 1 Radius arm front
12 74 50 250 1 Radius arm rear
13 74 50 252 1 Slave link
14 41693.01 1 Pivot pin -~ angle rod
15 71 92 009 1 Pivot pin - slave link
16 95 01 406 5 Split pin dia 5 x 40
17 71 92 308 1 Head pivot tube
18 71 92 316 1 - Jaw plate
19- 04 23 548 1 Spring dowel 5/8 dia x 3" long
20 92 13 185 1 Bolt M10 x 90 i
21 91 43 005 8 Self locking nut M10
22 75 50 307 1 Hose junction bracket
23 02 11 146 1 Bolt 5/8 UNF x 1 3/4" long
24 02 11 126 1 Bolt 5/8 UNF x 1 1/2" long
25 01 41 006 2 Self locking nut 5/8 UNF
26 71 98 333 1 Hose tray
27 93 13 045 3 Setscrew M10 x 20
28 09 01 121 4 Greaser 1/8 BSP straight
29 76 50 255 1 Angling ram assembly
30 93 13 075 1 Setscrew M10 x 35




GUARD

Il
l

ANCOTIITAS. SR L A WA RRMARWNY S
RO SIEPRI W, = Wil M AR W S
KOORNRIIREN SR ~ WY . NEVER BRSN SNSSTESIENCTRTY WM Bt
PR WORT BN Sy SRR PN KEEN MO EROENTETEN FEEW RO
0 O Y RN EOREY BN R I TEEE v

TYPICAL APPLICATION |

rRef. Part No.

1 ks L B 2

73-13-324

73-13-049
73-13-0590
60-01-064
60-01-065
73-13-051

Oty. Description

CAB GUARD KIT

1 Guard panel -~ large
1 Guard panel - small
12 Spring

6 Hook

6 Hook




CATCH ASSEMBLY  Cat 2

i
]
1]
1l
1

ﬁﬁgl
il
gl

1]
&l
Bt
g
i
§

Ref.

1
2
3
4
5
6
7
8
9

-20-20-815

Part No. Qty.
20-20-999

20-20-901
20-20-902
20-20-803
20-20-904
20-20-906
20-20-807
20-20-908
20-20-909
20-20-910
20-20-911
20-20-912
20-20-913
95-01-325
91-00-105
20-20-914
92-13-188
91-43-008
92-13-166
91-43-006

Description
CATCH ASSEMBLY

Catch body

Hitch hook

Hook release
Locking pin

Pivot - hook release
Plate latch

Pivot sleeve
Spacer - plate latch
Catch lock

Sleeve - spring rocker
Spring rocker
Spring shaft

Split pin

Plain washer
Spring

Boit

Self locking nut
Boit

Self locking nut
Release cord




HOSE INSTALLATION ~
Primary circuits -all modeis




— S T A—— T WO, W T, T—;
[ e R —
M““’-’"-"mmm
i -_m-“_m_
-“-““m_“”-—““ —
"““W“n“.um

REF PART NO.

T Wb -

[+]

10

11
12

110.012.10
10.006. 20

©10.006.30

- 10.006.09"

10.004.1)

10.005.07

10.072.12

QTY

e

DESCRIPTION

HOSE INSTALLATION FOR PRIMARY
CIRCUIT - ALL MODELS

Pump,
Control valve

. Hydraulic tank

Charge filter

Coolerx :

Hose 1' BSP x 500 long - Suction

Hose 1/2 BSP x 1000 long press

valve - . : ' .
Hose 1/2 BSP x 2000 long Valve - coolér .
inlet |

Hose 1/2 BSP =x 450 long Pump charge
filter ‘

Hose 3/8 BSP x 550long Charge filter-

. bump

Hose 1[2‘BSP7xv350 long pump - Hydraulic

'tank

Hase 17 BSP x 600 long cooler outlet
filter :




HOSE INSTALLATION -
Service circuits —~Std arm




o W —

PART NO.

10.003.22
10.002.26
10.002.24
10.003.32
10.001.23

10.001.36
42248.30
41350.35
41349.22
10.008.35
007.42

10.

75
15
75
85
85
71

50
50
50
81
81
35

065

025

063
318
169
084

Ov et ot N ok ok =3 NN NN

NN e =N

DESCRIPTION

HOSE INSTALLATION SERVICE
CIRCUITS 5000

1200 long Lift

1600 long Slew base
1400 long Slew gland
2200 long Reach -
1300 long valve-angle

Hose 3/8 BSP
Hose 1/4 BSP
Hose 1/4 BSP
Hose 3/8 BSP
Hose 1/4 BSP
union

Hose 1/4 BSP x 2600 long Union-angle
Hose 1" BSP x 2000 long Dipper pivot
Hose 1" BSP x 2500 long pump-union
Hose 1" BSP x 1200 long junction bracket
Hose 5/8 BSP. x 2500 long drain

Hose 5/8 BSP x 3200 long drain

Hose sleeve x 20" long

Hose sleeve x 53" long

Hose sleeve x 30" long

Union 5/8 BSP MM

Union 1/4 BSP MMM

Hose tie

E- I

4

22 ]




. J[.lﬂ . € - z T
il i 2 / ]
g A N W
4,_“__m.  HOor G b))
HiLT / . ‘ ==
______ pd O
_”.“w 7 SO\ ;

T

1z

g

HOSE INSTALLATION —
Service circuits ~ Midecut




Il
|

G

1]
Ii
1

)
g:::ln
il

Rl
!III“I

REF

PART NO.

10.003.22

10.002.26
10.002.24.
10.003.32

10.001.23

10.001.42
10.001.39
41350.35

41350.30

85 01 226
10.008.35 "
10.007:49

75 50 026
75 50 063

75 50 065

75 50 025
05.434.01

85 81 318

85 81 169
71 96 045
71 35 084

QTY DESCRIPTION

BB = e B

00, =k b wd B wed mmd d e = A BN BRI N

Pump

Control wvalve

Hose 3/8 BSP x 1200 long
Hose 1/4 BSP x 1600 long
_Hose 1/4 BSP x 1400 long
Hose 3/8 BSP x 2200 long
Hose 1/4 BSP x 1300 long

union
Hose 1/4 BSP
Hose 1/4 BSP

3200 long
2900 long

L

HOSE INSTALLATION SERVICE
CIRCUITS 5000M

Lift

S3lew base
Slew gland
Reach
valve-angle

Union-angle
midcut

Hose 1" BSP x 2500 long pump-union
Hose 1" BSP x 2000 long dipper pivot
Hose 1" BSP x 34" long pipes -bracket

Hose 5/8 BSP x 2500 long
Hose 5/8 BSP x 3900 long
Hose sleeve x 66" long
Hose .sleeve x 30" long
Hose sleeve x 20" long
Hose sleeve x 53" long
Union 1" BSP MM '
Union 5/8 BSP MM

Union 1/4 BSP MMM

Hose tie

Hose tie

dirain
drain




[iil:8

[T
i
iilie

i
i
_____“" |

HOSE INSTALLATION -
Service circuits - Tele




PAS5000 Piston Proportional

HOSE INSTALLATION - PA 5000T

REF.

To0ONO A WN -

QTy.

WO = N2 A AN NNNN=2E - NN 2N

PART No.
765055617
765055627
10.003.22
10.002.26
10.002.24
10.003.32
10.001.23
10.001.45
10.001.45
10.001.45
41350.35
41350.28
8501226
21268.17
10.008.35
10.008.52
7550026
7550063
7550065
7550025
05.434.01
8581318
8581169
7135084

DESCRIPTION

HOSE KIT - PA5000T

HOSE KIT - PA5000T (85hp)

HOSE - 3/8" BSP ST/ST x 1200mm

HOSE - 1/4" BSP ST/90 x 1600mm

HOSE - 1/4" BSP ST/90 x 1400mm

HOSE - 3/8" BSP SF/SF x 2200mm

HOSE - 1/4" BSP ST/ST x 1300mm

HOSE - 1/4" BSP ST/135 x 3500mm
HOSE - 1/4" BSP ST/ST x 3500mm

HOSE - 1/4" BSP ST/ST x 3500mm

HOSE - 1" BSP FS/F135 SWEPT x 2500mm
HOSE - 1" BSP ST/135 x 1800mm

HOSE - 1" BSP ST/90 SWEPT x 34" - Std.
HOSE - 1" BSP FS/F90 E.FLEX x 850mm - 85hp
HOSE - 5/8" BSP ST/90 x 2500mm

HOSE - 5/8" BSP ST/90 x 4200mm

HOSE SLEEVE - 66"

HOSE SLEEVE - 30"

HOSE SLEEVE - 20"

HOSE SLEEVE - 53"

UNION - 1" BSP

UNION - 5/8" BSP

UNION - 1/4" BSP

HOSE TIE

HOSE ARMOUR




HOSE INSTALLATION -
Service circuits ~AHC variations

REF PART NO. QTY DESCRIPTION

HOSE INSTALLATION — AHC

VARIATIONS
1 10.002.15 1 Hose 1/4 BSP x 750 lg Lift comp base
2 10.002.18 1 Hose 1/4 BSP x 900 lg Lift comp gland
3 10.002.12 2 Hose 1/4 BSP x 600 lg Reach comp
4 85 81 320 2 Tee 1/4 BSP MMM
5 1  Hose armour coil 3/8 dia x 6" wrapped
length

6 71 35 Q084 2 Hose tie

[271]




PA 5000, 6000, 7000 series —
PUMP BY-PASS ASSEMBLY O

PART No. DESCRIPTION
42783.02 PUMP BY-PASS KIT
8132270 Valve Block
8130192 Solenoid Valve
8581169 Union

8130008 Test Point Union
8650102 Bonded Seal
04.056.33 Tee

10.002.08 Hose

9313034 Setscrew
9100204 Spring Washer
8402375 Loom

DSOONDO A WN -
SARNNNNANN S -

g




CONTROL VALVE - std arm

1291




Ref

o~k W E

Part No

8L
82

81
81

81
81
87
87
81
81
87
87
81
81
85
85

60

86
86
85
93
91

86 99 197

30
30

30
30

32
30
00
09
30
30
00
09
30
30
82
82
00
50
50
81
13
010

622
620

623
621

268
090
644
644
87
078
644
644
032
029
042
043
112
103
102
115
055
305

Oty

N

NMNMNNNWNDNWHPRRPLAOBPE RSO

Deséription
STD. ARM CONTROL VALVE

Solenoid/manifold assy - non AHC compr:
Solenoid/manifold assy - non AHC with angle
float compr: ' '
Solenoid/manifold assy - AHC compr:
Solenoid/manifold assy - AHC with angle float
COmpr: '

Slew circuit valve

Hose plate or AHC vale or float valves

Solenoids - not illust.

Manifold block

Check valve assembly

Check valve '0' ring
Check wvalve anti extrusion ring

Actuator

theck valve blank

Q' ring

Anti extrusion ring

Relief wvalve cap

Relief valve c/w spring ~ 175 bar

Taper plug 1/4 BSPT

Taper plug 3/8 BSPT

Union 3/8 BSP - 1/2 BSP MM

Bonded seal 3/8 BSP

Bonded seal 1/4 BSP

Union 1/4 BSP -~ 3/8 BSPF MM
Setscrew M10 x 25
Internal shakeproof washer dia 10

SEAL KIT

[30]




CONTROL VALVE —midcut

—1

‘ 1
A, \9




[N
e

Ref Part No Qty Description

MIDCUT ARM CONTROL VALVE

i

81 30 626 1 Solencid/manifold assy non AHC compr:
81 30 624 - 1 Solencid/manifold assy - non AHC with
angle flgat compr:

81 30 627 1 Solenoid/manifold assy - AHC compr:
81 30 625 1 Solenoid/manifold assy - AHC with angle
float compr:
1 1 Slew circuit wvalve
2 1 Hose plate or AHC valve or float valves
3 6 Solenoids - not illust.
4 81 32 269 1 Manifold block
5 81 30 090 7 Check valve assembly
6 87 00 644 .1 ‘ Check wvalve '0C’ ring
7 87 09 644 1 Check valve anti extrusion ring
8 81 3C 087 4. Actuator
9 81 30 078 1 check valve blank
10 87 00 644 1 'O' ring
11 87 09 644 1 Anti extrusion ring
12 81 30 032 1 Relief valve cap
13 81 30 026 1 Relief valve c/w spring - 175 bar
14 85 82 042 3 Taper plug 1/4 BSPT
15 85 82 043 2 Taper plug 3/8 BSPT
is 60 00 L1iz2 2 Union 3/8 B8P - 1/2 BSP MM
17 86 50 103 3 Bonded seal 3/8 BSP
18 86 50 102 4 Bonded seal 1/4 BSPE
19 85 81 115 2 Union 1/4 BSP - 3/8 BSP MM
20 85 81 279 2 Extended union 1/4 BSP MM
93 13 055 2 Setscrew M10 x 25 _
22 91 QO 305 2 Internal shakesproof washer dia 10
Bl 30 644 i Midcut service relief wvalve kit compr:
23 85 B1 254 2 'T' piece 1/4 BSP MFM
24 04.056.16 1 'T' piece 3/8 BSP F ~ 1/4 BSP MM
25 81 30 083 2 Relief valve body
26 81 30 029 2 Relief wvalve - 190 bar
27 81 16 011 2 Spring
28 81 30 156 2 Relief valve housing
29 86 50 104 2 Bonded seal 1/2 BSP
30 86 50 102 2 Bonded seal 1/4 BSP
31 85 35 102 2 Hose 1/4 BSP x 12" long

86 99 197 SEAL KIT

(37




CONTROL VALVE - tele

14




Ref

WO OR WP

Part No

81
81

g1
81

81
81
87
87
81
81
87
87
81
81
85
85
60
86
86
85
g5
83
91

86 99 197

30
30

30

32
30
00
03]
30
30
00
09
30
30
82
82
00

50

50
8L
8L
13
co

626
624

627
625

269
090
644
644
087
078
644
644
032
029
042
043
112
103
102
115
279
055
308

Oty Description

R

NNNN;&NNN&)PE—‘PHH}BHQ\!I—‘G\HH

Solenpid/manifold assy
Solenoid/manifdld assy
angle float compr:
Solenoid/manifold assy
Solenoid/manifold assy
float compr:

TELE ARM CONTROL VALVE

non AHC compr:
non AHC with

1

i

I

AHC compr:
AHC with angle

i

Slew circuit valve
Hose plate or AHC calve or fleoat valves
Solenoids - not illust.
Manifold block
Check valve assembly
Check wvalve '0' ring
Check wvalve anti extrusion ring
Actuator
check valve blank
'O' ring
Anti extrusion ring
Relief wvalve cap
Relief wvalve ¢/w spring - 175 bar
Taper plug' 1/4 BSPT
Taper plug 3/8 BSPT
Union 3/8 BSP - 1/2 BSP MM
Bonded seal 3/8 BSP
Bonded seal 1/4 BSP
Union 1/4 BSP - 3/8 BSP MM
Extended union 1/4 BSP MM

Setscrew MLO x 25
Internal shakesproof washer dia 10

SEAL XIT

[34]




i

ksl

T
_____m-
HHHTE

il

SOLENOIDS




e, T AOVATIRONRAA AEDEMIISTCIMG, SN, NN, BRI S
RTINS AEANITE o, SERECOUTENT RAFWRTRIOROE TR, TR, R AR e
RETDRTATIIE WS R T R MISE GARREIERNIAEEN BN REE
4 —

£ U T R G Sy Ve B R

17

Ref Part No
1 81 30 456
2 81 30 629
3 42989.05
4 81.30.6829
5 42989.05
Items 6, 7 and
1 81 30 175
7 81 30 176
8 Be 00 107
g 41784 .31
10 86 00 107
11 41784.31
12 86 00 107
13 42989.09
14 41784.31
15 g6 00 107
16 42989.07
92 43 062

8 are

Qty

V)

Pk fod 3

1

Description

SERVICE SOLENOIDS

Single solenoid

- standard "cut off"

Double golenoid - standard - "slew"
Restrictor plug

Double solenoid - standard - "tele"/
"midcut" if fitted

Restrictor plug

common to all standard solenoid valves.

N e N S SRR NS

Coil
Manual override
'0' xing

Doublke solenoid
0" ring
Double solencid
'O ring
Restrictor plug
Double solenoid
'O' ring ¢
Restrictor plug

it

- proportional "Lift"
-~ proportional "reach"
proportional - "angle"

Capscrew - socket headed M5 x 30




SLEW VALVE

/

"€z




A G W T G W NETRRINR KoM W
PO E G S S i v o e i
Ref Part No Qty Description
SLEW VALVE ASSEMBLY

1 81 30 348 1 Valve block

2 81 30 145 i Relief valve assembly - 210 bar
3 86 00 113 1 Relief wvalve '0O' ring

4 81 16 01X 1 Spring

5 85 81 115 1 Adaptor 3/8 BSP ~ 1/4 BSP MM

6 85 82 041 4 Plug

7 85 81 345 i Special union 3/8 BSP MM

8 81 23 046 1 Restrictor disc

9 60 00 113 1 Union 3/8 BSP MM

10 86 50 103 3 Bonded seal 3/8 BSP
11 85 81 169 1 Union 1/4 BSP MM

1z 86 50 102 1 Bonded seal 1/4 BSP

13 92 43 062 5 Capscrew socket head M5 x 30

14 87 00 511 3 'O" ring .

15 81 30 457 1 Single solenoid valve incl:

16 81 30 175 1 Coil

17 81 30 176 1 Manual overide kit

18 86 00 107 4 '0' ring

19 92 43 082 4 Capscrew -~ socket headed M5 x 40

86 99 224 SOLENOID SEAL KIT




ANGLE FLOAT KIT - Std models




AR o
e TS  SMAGTEENENI Wikl Atk WV . o 4
WERRETN, B sincue,  REROMIPUIIEITE IR VRN NECEAN: BRI SISO v
RS AGETRL BINEPAAET (RPOS - AT NN KTNSO TR
TSI O T R ... I XEE RYEROCRRTIRTR o
F—1 9% e ISR XN DTG BN TRSEMESTELTS e
0 W I S . Sy W WY U e

Ref Part No Oty Description

ANGLE FLOAT VALVE - for non
AHC models

1 ‘81 30 323 1 Float valve block
2 87 00 511 7 'Q' ring
3 81 30 457 1 Angle float solenoid incl:
4 81 30 175 2 Coil
5 81 30 176 1 Manual overide kit
6 86 00 107 4 '0' ring
7 81 26 280 1 Bridging plate
8 92 43 102 4 Capscrew - socket head M5 x 50
S 92 43 082 4 Capscrew ~ socket head M5 x 40
10 85 82 041 1 Plug 1/8 BSP
86 99 224 SOLENOID SEAL KIT




COMPENSATOR VALVE / ANGLE
FLOAT-AHC Models




Il
1]
1]
il
i

EESEAITIERS BRI REE e M SN FRTRRNEARTE R R
e M~ PR .. FAGHE PR SOESERGKISMINES (HeTIor B
R ST TR Y s BB RNEY TENAN ININY DRSO X RE

WIS U DD e

81
81
81
81
81
86
81
86
87
85

* 86

92
81
81
81
86
92
85

86 99 224

30
26
30
16
30
50
30
00
00
81
50
43
30
30
30
00
43
82

361
280
124
011
032
103
140
109
511
169
102
102
457
175
176
107
082
041

B R R D N b R R e R R B R

HEAD COMPENSBTOR/BNGLE FLOAT VALVE -
for AHC models

Valve block
Bridging plate
Releif valve - 140 bar
Spring
Relief wvalve cap
Bonded seal 3/8 BSP
Valve plug
'0O' ring
'0' ring
Adaptor 1/4 BSP MM
Bonded seal 1/4 BSP
Capscrew scocket head Mbh x 50
Single solenoid valve compr:
Coil
Manual overide kit
'0' ring
Capscrew - socket head M5 x 40
Plug 1/8

SOLENOID SEATL KIT




PA 5000, 6000 & 7000 series - Proportional

ROTOR CONTROL VALVE - Electric

MODULES:
7650624 — L/H
7650625 ~ R/H

Early version Relief Vaive 42768.33
as fitted to Manifold Block 42768.31

42a

20

later version Relief Vaive 42768.41
as fitted to Manifold Block 42768.40




PA 5000, 6000 & 7000 series - Proportional

ROTOR CONTROL VALVE - Electric

REF.

£

QTY. PART No.
7650624
7560625
42768.01
42768.31
42768.40
42768.33
42768.41
45820.01
45820.02
05.434.01
8650108
8581389
43177.26
42768.32
42768.35
42768.34
42768.39
42768.36
9100204
9313044
9143005
9213085
9100105
8581264

T N U U UL IS G N T - - LR & B R - T e B e e

DESCRIPTION

ROTOR CONTROL VALVE ASSEMBLY - L/H
ROTOR CONTROL VALVE ASSEMBLY - R/H
Valve - RCV Electric

Manifold Block - Early Verston™
Manifold Biock - Later Version™
Relief Valve - Early Version*

Relief Valve - Later Version*

RCV Bracket - L/H

RCV Bracket - R/H (not illustrated)
Adaptor 1" BSP MM

Bonded Seal 1" BSP

Adaptor Plug 1" BSP

Loom - Rotor Reverse (not illustrated)
Logic Element

Solenoid 12V 28W

Spool - Open Centre

Plug

Orifice Plug

Spring Washer

Setscrew

Self-Locking Nut

Bolt

Flat Washer

Adaptor Elbow 1" BSP MF

Early and Later versions of these components are not interchangable with each other.

42b




ELECTRONIC CONTROL BOXES

NN

\ \ ‘ S
J } T, .




[y oL, AU, W, W, WO W—— T
I SRCRIE oo, TSR ASTEEPTNRTE IRRKERS, WNAYCRCRTGRE WWEY=— WO
WRTCESARARE EUCUAR B - 0N IERE IR SRty BRER
TR B - R ... BSY AR SRR SINTRER IR
TR R GO RN secn RN NI SN ARGRN CXENWSERSTVORGN DRSHE S
Rl R R e g

WRSIOU i N

43081.01
43060.32
43060.33
93 00 132
05.948.33
84 02 227
93 13 043
81 13 0G3
g1 00 303
43357.01
71 35 084
42221.02
42198.03
91 00 305
91 00 025

NN NWHEND RO e

CONTROL PLATE ASSEMBLY AND
VALVE COVER

Control plate

Control box incl. connectors - large
Control box incl. connector - small
Screw M4 x 12

Self locking nut M4

Power terminal - Iinsulated

Setscrew M6 x 20

Plain nut M6

Internal shakeproof washer dia &
Cable clip-self adhesive

Cable tie

Solencoid cover

Stud. M10 x 80

Internal serrated washer - dia 10
Dome nut M10




el

| a8
;

o

s
____mm

LOOMS

@

—t e
P

21

(R E

F

i

(75




e, — e, T, S, ., W S
NTEGEN, KNCRTN  asicnsin. NTEORIENE ENIOIFORARIR YONCPARS CANTION KSDE i
SRR Rl NIy e EUEN RIDH DRNTHINNROIRON DR
AT N e BN ENO G SAUOBCTICIT ST
W TR S BT o RS R NS DU IINE R NNS ST

B Oy Wy O T W aEn

gull

Ref

Oy U3 od» (D b =

O oo~

Part No

43177.12
43177.10

07.835.04
07.835.03
07.835.02
43177.11

07.835.04
07.835.03
07.835.02

gty

Pl == B e =

b N

Description
CONTROL LOOMS

Contrel loom
Service loom inlc. connectors - 1ift,
reach, tele and slew
Plug incl. screw & gasket

Screw

Gasket
Service loom incl. connectors - angle
and auxiliaries
Piug incl. screw & gasket

Screw

Gasket




A 5000, 6000 & 7000 Series
PROPORTIONAL CONTROLS -v.3

MODULES: :
43022.20 — Proportional OPERATOR CONTROLS/FUNCTIONS

43022.21 — Proportional EDS

LCD Screen
Screen Scroli

EDS Mode
Adjustment

Swap:

*»‘—‘)):}‘ Tele/Slew




PA 5000, 6000 & 7000 Series

PROPORTIONAL CONTROLS - v.3

REF. QTY. PART No.

43022.20
43022.21
1 1 43022.324
2 1 43022.50
3 1 43022.51
4 1 41786.33
5 1 45710.96
) 1 43022.52
7 1 43022.53
8 1 43022.321
9 1 43022.46
10 1 43022 .47
11 2 8402237
12 2 8402149
13 1 43022.39
14 1 8600119
15 1 8402239
16 3 30.209.71
17 6 9343053
18 8 9300132

DESCRIPTION

v.3 PROPORTIONAL ARMREST CONTROLS
v.3 PROPORTIONAL ARMREST CONTROLS - EDS

ARMREST LID - GREY

FRONT DECAL

JOYSTICK KEYPAD .
SWITCH - EMERGENCY STOP
JOYSTICK - inc. fixing screws
LCD SCREEN

CIRCUIT BOARD

ARMREST BASE - YELLOW
CONNECTOR & LEAD
CONNECTOR & POWER LEAD (2 FUSES)
LOOM - POWER SUPPLY
GLAND

CONNECTOR 9 WAY

O RING - not iflustrated

PUSH ON COVER - not illustrated
PIPE CLAMP

CAPSCREW

PANHEAD SCREW

[4e]




Pa 5000, 6000 & 7000
AUXILIARY BOX
MODULE:
21164.03
/ Prop.
{ Armrgst\.
\Controi/’
. §|_ - Negative feeds (Black
‘ % IR B et
) S I8 |
% L {
5 g - =
ANGLE NI SHEAS Y |
FLOAT 3 5 251|188 %S"E 2
il 8 L
a {L ! ‘% Lo L= |
wf I O e e
REACH REACH BE!
ouT IN Eu_z Red/Black Switched +ve | _|
332 Pump 1 t
i} j
2T {
S : i
%{\]O%S ANGLE N '-......%.5 Red/Blue Swgﬁ?::g;\fe I__.._,i I;
Wis i
' | AUTO Red/White Switched +ve %
RESET NON EDS Mic only Lift Float S|
L OELE TELE _ : P
OO SRR ..o e wovomemeuntel 8 S (VL= ST oo U ML IDRIOTROO R A Red/G Switched -
OuT IN BISTON Wi 7y "Pt:”“r‘r‘rlati?‘eey-;;:s‘," A
SUPPLY TO
UFT LIFT ey ey EDS SENSORS
up DOWN | Fuse | §
Lommeed & [+ve SUPPLY TO
EDS SENSORS
SLEW SLEW
SUPPLY TC
BACK FWD. [ 3 e SENSORS
| COOLER WESUPELY 10
ggg '§ RELAY F e ] RELAY LOOM
P g1} FUSE | +ve SUPPLY
E COOLER 8 R&d {spare)
FAN S
| MOTOR &
48a




PA 5000, 6000 & 7000 Series

48b




i
“____“

i

(e

i
Emmmw

CONTROL MOUNTING KIT

8

=]




Ref

R RN NG S AN S

Part No

73 13 275

08.317.01
93 13 054

91 .93 004
91 00 104
91 00 204
41.046.01
92 13 113
05.948.37
91 00 203
30.209.71
30.209.33
30.068.88
91 63 003
42312.01

Qty

HEa W WRWHENNDNRNE

Description

CAB MOUNTING KIT

Contrcl mounting bracket

Setscrew M8 x 25

Wingnut M8

Plain washer dia 8

Spring washer dia 8

Rotor control wvalve mounting plate
Bolt M6 x 55 '

Wingnut M6
Spring washer dia 6
Clamp

Cover plate

Bolt M6 x 45

Self locking nut M6
Mounting bar

[50]




PA5000 Piston Proportional

PUMP - Standard & 85 HP Models

[51]




PA5000 Piston Proportional

PUMP - Standard & 85 HP Models

REF. QTY.
1

e WA B e A S wd O = s NN S e s

53;5;333@00\10)01.&@:\3

PART No.
8201698
8201699
8201716
8201706
05.839.01
9100020
05.282.08
8581256
8581321
8581335
8600916
7550047
8402348
8600912
8581226
8600910
520622
8581117
G3812121

DESCRIPTION

Piston Pump - includes items *
* Pump - Std. version

Pump - 85hp version

* Auxiliary Gear Pump

Special Boit

Plain Washer

Spring Washer

Adaptor

Adaptor

Elbow - 90°

QO Ring

Nut - Thin

Rotor L.oom

O Ring

Adaptor

0O Ring

Adaptor

Elbow - 90°

Adaptor




il
¢

PA5000 Piston Proportional
PUMP ASSEMBLY




PA5000

PUMP ASSEMBLY L
REF. QTY. PART No. DESCRIPTION

1 1 8201169 Rotating Kit

2 1 8201170 Valve Plate

3 1 8201171 Cam Plate

4 1 8201172 Cam Bushing

5 1 8201173 Shaft

6 1 8201174 Back Plate Assembly

7 2 8201175 Relief Valve - Standard Build

2 8201717 Relief Valve - 85HP Build

8 1 8201176 Gerotor - Inner Ring

9 1 8201177 Gerotor - Outer Ring

10 1 8201178 Charge Assembly

11 1 8201192 Pump/Rotor Control - including:
12 2 8201197 Coil

13 2 8201198 Cartridge

14 1 8201181 Cover Plate

15 1 8201182 Gasket

16 1 8201183 Cover Plate

17 1 8201185 Coupler

18 1 8201180 Servo Piston Assembly
19 1 8201187 Gasket
20 1 8301038 Needle Bearing
21 1 8301039 Thrust Washer

22 3 0212323 Boit

23 3 0212283 Bolt
24 8 0100103 Washer
25 2 0311103 Setscrew
26 8 0342080 Capscrew
27 8 0100100 Washer
28 1 0112003 Nut

29 1 0100103 Washer







PART NO.

80 13 512
80 13 513

80 13 514

80
80
80
80
80
80
80
80
80
80
80
80
80
80
80
80
80
80

307

80
80
75

04.

91
91
85

13

13

13
13

13

13
13
13
13
13
13
13
13
13
13
13
13
13
13

13

13
50

515 -

516
517
518
513
520
521
522

523.

524
525
526
527
528
529

530 .

531

532

533
534
535
048

282.17

00

13

206
006

81 355

Q1Y

B e e e N O PO DN e BB e el 3 el ea e

DESCRIPTION

‘GEARBOX ASSY 3 : 1 540RPM

Gear hydraulic machines
GEARBOX ASSY 3 : 1 1000RPM
Piston hydraulic machines
GEARBOX ASSY 3.57 : 1 800RPM
Piston hydraulic machines

Primary gear 540 RPM & 1000 RPM
Primary gear 800 RPM
Driven gear 540 RPM
Driven gear 800 RPM
Driven gear 1000 RPM
Case

Cover

Input shaft

Key 16 x 10 x 40
Bearing 6210

Internal circlip dia 90
Shaft seal .

Cap - dia 90

Bearing 6307

Internal circlip - dia 80
Cap - dia 80

Setscrew M6 x 16
Breather

Drain plug

Level plug

Cover plug

Pump face gasket

Stud M12 x 41

Spring washer

Plain nut M12

' Adaptor 1/2 BSP MR,

[561




MOTOR ASSEMBLY




I
Il
I

P
AT I SR e ERIE RGN ST KERN AICTRENDUREWE WS i
B W B GASP CERET Y B U Wl Pk ou
REF PART NO QTY DES_CRIPTION
83 01 290 MOTOR ASSEMBLY
1 83 01 035 1 Rotating kit assembly
2 83 01 036 1 Valve plate
3 - 83 01 037 1 Cam plate
4 83 01 046 1 Shaft
5 83 01 038 1 Needle bearing
6 83 01 039 1 Thrust bearing
7 83 01 040 1 'Needle bearing
8 02 12 142 3 Bolt 5/16 UNC x 1 3/4
9. 02 12 202 3  Bolt 5/16 UNC x 2 1/2
.10‘ 83 01 048 1. ‘ "30“5139?
86 99 238 SEAL KIT

SERVICE ‘NOTE:

To safeguard warranty rights during the warranty period the motor

must not ‘be dismantled. prior to
engineers.

examination by McConnel

Subsequenhly, when servicing, always be aware that piston motors
are manufactured to very fine tolerances and any service work
must be carried out by qualified specialist technicians working

in a clean, dust free environment.

If in any doubt coatact McConnel Service depaitment for advice.




[

il
L
|

HYDRAULIC TANK




REF  éART NO. QTY DESCRIPTIOE
 OIL TANK AND FITTINGS

75 50 304

oil tank assembly compr -

1 75 60 431 0il tank :

2 84 01 069 Filter
-3 84 01 070 Filter element ,

4 80 02 104 Adaptor 1 -1/4 BSP -1" BSP
5 . 86 50 109 Bonded seal 1 1/4 BSP

6 85 .81 203 Drain plug 1" BSP

7 71 82 090 Access cover

8 84 01 074 Breather/Filler

9 86 00 151~ 10 ring

Setscrew M8 x
. 8pring washer dia 8
. 0il level gauge
Elbow 1 1/4 BSP MF
_ Adaptor 1.1/2 -1 1/4 BSP
: - Strainer ‘
.Bolt M16 - x 45 .
~ Spring washer dla 16
Elbow 1" BSP MF
 Setscrew M12 x 65‘,
Self locklng nut M12
Plain washer dia 12
' Swept_elbow 1" BSP MFZ_
Aaaptor 1.1/4 BSP 1" BSP
Blankmng cap 5/8 BSP
;‘Elbow 5/8 ESP MF

10 . 93 13 054
11 - 91 00 204
12 '84.01 048
13 = 85 81 261
14 85 81 187
15 84 01-047
16 92 13097 -
17 - 9100 207
18 - 85 81212
19 92 13,136
20 91 43006
21 91.00 106 -
22 . 85 81.264. .
23 85 81 352 -
24 G381 2119
25 85 81 338

 ASSEMBLY NOTE-”‘ '
'*  Item 15 to be’ fatted uslng PTFE tape, Permabond A 1'15 <>1“

u,,51m11ar . T
%  Ttem24 to be fitted using permabond A 121 or similar,
,alternatlvely use’ PTFE tape. S




|
i
I
i
g
T __“

FILTER




==__S=ss=====

mﬂ-ﬂuﬂ“-“-ﬂ“ﬂ L]

nwwwwwmwwmu
REF PART NO. . QTY DESCRIPTION

FILTER ASSEMBLY

1 84 01 066 1 Charge filter end element

2 84 01 067 1 Element o

3 60 00 112 1 Adaptor 1/2" BSP -3/8" BSP MM

4 85 81 110 3  Union 1/2" BSP MM

5 86 50 104 4  Bonded washer 1/2'" BSP

6 85 81 215 1 Elbow - swept 90 deg 1/2" BSP MF
7 42213.01 1 - Filter mounting bracket :
8 93 13 055 2 Setscrew M10 x 25

9 91 00205 2 - Spring washer dia .10

10 93 13 013 4 Setscrew M6 x 10

11 g1 00 203 4 Spring washer - dia 6

Note

R.Hand assembly illustrated. For 1,.Hand assembly the bracket is
turned over.

(571




E==S=S===S=C
LIFT FLOAT - single bottle & O W i e B W W e S

&3]




i e ed sy, ARMRMMRARES. TOUNWOS. MMCINNS, SUEXN CIRWCOKAVMEN MR
L L carne, RTINS WHEACWERKG NANNOT, TRINERN, MCEE (MM SRR
NS GEDFRES WAT ~e WS WM MMM Wi G
OISR TG - (N ___ YN SR SeWAMSCRETION SICNE G
TS WA R e i, G MAESY T OIS WAORT VSR MY (ISR
B WY KN GG GRS T R U W i RN

- 000 =IO U =
-

PG S S S U S G QT G
QW1 W

N NN
(O3 0% IR

PART NO.

42254, 01

13 137
43 007
26 034
50 322
81 284
50 103
81 267

52091

85
08.

81 178
619.09

42254.02

92
91
91
60
10.
11.
84
81
93
91
91

13 133
00 103
00 203

00 113

004.15
008.69
02 207
26 035
13 055
00 105
00 205

Q1Y

33 i oA o ek ol ek B RT B eed b o el sk {R) md el =3 BB

DESCRIPTION
LIFT FLOAT KIT-SINGLE ACCUMULATOR

Mounting plate

Bolt M16 x 65

Self locking nut M16
Accumulator 1.4 L 20 Bar
Bonded seal M22

Adaptor M22M - 3/8 BSP F
Bonded seal 3/8 BSP

Tee 3/8 BSP MMM

Cap 3/8 BSP

Straight swivel adaptor 3/8 BSP MF
Solenoid vaive

Spacer plate

Bolt M6 x 65

Plain washer dia 6
Spring washer dia 6
Union 3/8 BSP MM

Hose 3/8 BSP x 750 'long
Tee 3/8 BSP FMM

Loom

Thin bulkhead nut M33
Setscrew M10 x 25

Plain washer dia 10
Spring washer dia 10




LIFT FLOAT KIT

21 ~.
23

22

[e5]




TN, e SRR, SECCTORGED, W, WAL, FEW PN—S W
SO, MO s  SRE-CAETN N S, S SART A A
EEETRAEAN IENIGER ERER T T TN ST W WO
RN T T BN ... TR O TEDECRAREEEEREE R
FERNE T U SNON anu EOREL BEIEE SIS MREE SNSTENEITGINGE NN Ens
W O D Ry B W W R

W00 IOy T s L) R

F o R I L T G R R R I e
W= COUO-ITUU s WwN - O

PART NO.

42254.

92
81

81

86
B5
86
85
81
85
08.

92
91
91
60
10.
11.
84
81
93
91
91

13
43
26
50
81
50
81
26

81

01

137
007
044
322

284

103
267
045
178

619.09
42254.02

13
00
00
00

133
103
203
113

004.15
008.69

02
26
13
00
00

207
035
055
105
205

QTY

DESCRIPTION

LIFT FLOAT KIT -TWIN ACCUMULATOR

Mounting plate

Bolt M16 x 65

Self locking nut M16
Accumulator 1L 25 Bar
Bonded seal M22

Adaptor M22M - 3/8 BSP F
Bonded seal 3/8 BSP

Tee 3/8 BSP MMM
Accumulator 1L 50 Bar
Straight swivel adaptor 3/8 BSP MF
Solenoid valve '
Spacer plate

Bolt M6 x 65

Plain washer dia 6
Spring washer dia 6
Union 3/8 BSP MM

Hose 3/8 BSP x 750 long
Tee 3/8 BSP FMM

Loom

Thin bulkhead nut M33
Setscrew M10 x 25

Plain washer dia 10
Spring washer dia 10




ES=E=S=E=ESEEC
COOLER - Option T o e e i s e e




=SEs=E=EEs==EE
S URET DR T e NSRS ERTR RSN W NETN NS SANSE D WEEE
B W G G SRR U R R R BN
REF PART NO. QTY DESCRIPTION
COOLER ASSEMBLY -~ Option
1 71 90 476 1 Bridge plate
2 g3 13 055 4 Setscrew M10 x 25
3 91 43 005 4 self locking nut M10
4 84 02 319 1 Cooler mounting
5 84 02 318 1 Cooler/Fan incl.
6 84 02 352 1 Electric motor
7 84 02 353 1 Blade
8 84 02 351 1 Cooler matrix
9 92 13 104 4 Bolt M8 x 50
10 91 43 004 8 Self locking nut M8
i1 91 00 104 4 Plain washer dia 8
12 85 81 319 1 0il inlet adaptor
13 86 50 108 2 Bonded seal 1" BSP
14 84 02 160 1 Thermostatic switch
15 86 50 322 1 Bonded seal dia M22
16 71 90 494 1 Wiring loom
17 05.434,01 1 Union 1" BSP MM
18 10.022.35 1 Hose 1" BSP x 410 long -outlet- tank
19 85 81 264 1 Swept elbow 1" BSP MF '




LIFT RAM

W)

—

= Owp

Pri7




REF - PART NO.

76 60 260

75
15
75
86
86
* 93
175
86
86
0 86
1 86
2 71
3
4

e s A O OO W RS

85
15 86
16 81
17- 85

.18 60
19 86
86 99 223

* Assembly ﬁote,:
of hole to retain.

09

60
60
60
29

29

63
60
29
29
00

-09

15

01

81

50
.30

81
01
50

301

001

302
182
183
033
303
184
185
317
317
208

121

285

104

109

225 -
229 .
103

oTY

o I S I S R e T BT B A

B 3 BB

DESCRIPTION
LIFT RAM ASSEMBLY

Cylinder

Rod.

Piston

Piston seal

Bearing ring . -
Grubscrew socket head
Gland housing

Rod seal.

Wiper seal

'0' ring.

Anti extrusion ring

Bush .

Greaser 1/8 BSP straight :
Straight SW1vel adaptor 1/2 BSP-M 3/8
BSP-F ‘ . : :

Bonded seal 1/2 BSP
. Tap

Restrlctor hou51ng
Restr&ctor union. - 44

Bonded seal 3/8- BSP

SEHUDIKIT‘

— Screw item 6 firmly home and centre punch edge




SLEW RAM ASSEMBLY

Ref. P'e_}rf No. Qty. .. Description

- 75-60-346 ' - SLEW RAM ASSEMBLY
1 '85-81-115. 1 Adaptor 3/8 BSP - 1/4 BSP MM
2 85-81-208 1 Restrictor body: -~
-3 81-23-041 1 Bestrictor disc - Red .
4 8116011 1 Spring o '
5 - B581-145 1 Adaptor 3/8 BSP - 1/4 BSP MM
.6  86-50-103 4 Bonded seal 3/8 BSP
7 . '80-03-001 4 Plug 3/8 BSP
g 71-35-283. 1 . Cylinder
9 - 71:83-029 1. ‘Rod
10 86-00-119 1 ‘Orng
11 71-35-004 1 Piston’
12 86-38-740 1 Piston seal . .
13 93-63-023 ° . .1 Grubscrew socket head M6 x 12
14, 71-35-282 1 . Gland housing
15 86-25-164 1 . ‘Gland seal
16 86-29-147 1  Wiper seal
17 87-00-740 » O ring -
18 87-09-740 - i Antt extrusion ring
19 09-01-121, 2 Greaser 1/8 BSP straight
20 7101134 2 Bush - cylinder .~
21 60-12-032 .2 Bush - rod.
86-99-187 . ] SEALKIT

* Assembly note
. Assembile piston onto red using ‘Permabond A113° or similar :
* medium strength thread locking compound. Tightén -grubscrew firmly and centre punch

711




il
]
1]
1l
i

i
liiillt
Ll
gui

REACH RAM

REF PART NO. QTY DESCRIPTION

42095.04 REACH RAM ASSEMBLY
42095.03 1 Reach ram compr:-

1 42095.36 1 Barrel

2 42095.35 1 Gland housing

3 86 29 164 1 Gland seal

4 86 29 147 1 Rod wiper

5 86 00 742 1 'C' ring

6 86 09 742 1 Anti extrusion ring

7 71 01 134 2 Bush

8 71 36 333 1 Rod

g 60 12 032 2 Bush

10 09 01 121 2 Greaser 1/8 BSP straight

11 42095. 34 1 Piston

12 86 38 742 1 Piston seal

13 86 00 119 1 'O' ring

14 93 63 023 1 Grubscrew M6 x 12

15 60 00 113 2 Union 3/8 BSP MM

16 86 50 103 2 Bonded seal 3/8 BSP

86 99249 SEAL KIT




g

E=ogmemes
ANGLE RAM e B G G G e G G

12

REF PART NO. QTY DESCRIPTION
76 50 255 ANGLE RAM ASSEMBLY
1 76 50 298 Ram barrel
2 11 86 512 Gland housing
3 86 29 164 Gland seal
4 86 29 147 Piston rod wiper seal
5 86 00 306 '0' ring
6 86 09 306 Anti extrusion ring
7 71 91 307 Piston rod
8 71 05 050 Bush
9 71 20 368 Piston

Piston seal

Grub screw M6 x 12 socket headed
Greaser 1/8 BSP straight

Adaptor 3/8 BSP 1/4 BSP MM

Bonded seal 3/8 BSP

Guide ring

Compact elbow 1/4 BSP-MF-midcut only

10 86 29 156
11 93 63 023
12 09 01 121
13 85 81 115
14 86 50 103
15 86 29 157
16 85 81 347

B DA PIRI R & = b d o3 ad el 3

86 99 217 SEAL KIT

(73]




COMPENSATOR RAM

e e SSTEEEEIEL SN G SEEEC SN SR
TS MR syiiiiie SR GRS TN SR S S S SR
SRS STPELE N S RS S ETNENCNDY o TR
EOATIOEENS B <= TN ... SN SRNNG WSORRMENGNCHENIE BT A
S0 AT S WM o U R SR SR WA VIO CEOR) NS W
$A W B RE SR ENDY B U N R s

‘'REF PART NO.

76 50 260

76 50 002
11 86 512
86 29 164
86 29 147
86 00 306
86 09 306
76 50 003
71 05 050
71 20 368

=000~ DU W

11 93 63 023
12 09 01 121
13 85 81 115
14 86 50 103
15 86 29 157

86 99 217

0 86 29 156

QTY DESCRIPTION

COMPENSATCOR RAM

Ram barrel
Gland housing
Gland seal

'0' ring

Piston rod
Bush

Piston

Piston seal
Grub screw M6 x
Greaser 1/8 BSP
Adaptor 3/8 BSP
Bonded seal 3/8
Guide ring

B N I N R e R e e i e

SEAL KIT

(741

Piston rod wiper seal

Anti extrusion ring

12 socket headed
straight

-1/4 BSP MM

BSP




BREAKAWAY RAM - Midcut ony

REF PART NO.

75 50 288

72 12 272
72 14 004
86 00 119
71 01 165
86 36 131
93 00 110
71 01 099
86 22 127
86 00 304
86 09 304
71 01 100
86 40 328
71 05 050
09 01 121
85 81 115
86 50 103

86 99 102

Sk el e ek e e KO0 IOV U R WD

G U1 s i b 2 O

oTY

1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
2

DESCRIPTION
'BREAKAWAY RAM (M only)

Ram cylinder
Piston rod

0 ring

Piston A

Piston seal

Grub screw

Gland seal housing
Gland seal

0 ring

Anti extrusion ring
Gland nut

Piston rod wiper
Bush

Greaser

Union

Bonded seal

RAM SEAL KIT

7]




M, SER AV, STENIIRCESS WSS SSUWACE BSRURLH NOsAG) M
Ty S sassomn G, Wi (A, bt e AR PO
RATNEORR WA NN —— WO U TSRS Wi SR
PR S - T . QR D ESREREEMATIE NEEWD W
1L NG TGRS WA o MO, N BN N0 A GOGNIVCEGE SRS s
B0 W W Ry Rt WD 0 T I R

TELE RAM

REF PART NO. QTY DESCRIPTION

71 36 275 TELE RAM ASSEMBLY
1 71 36 276 1 Ram cylinder
2 g8 01 121 2 Greaser - straight
3 71 35 291 1 Gland housing
4 86 29 148 1 Gland seal
5 04 16 240 1 Internal circlip
6 86 00 302 1 '0' ring
7 86 09 302 1 Anti extrusion ring
8 86 29 148 1 Piston rod wiper seal
9 71 36 104 1 Piston rod
10 93 63 023 1 Grubscrew - socket headed
11 71 35 008 1 Piston .
12 86 38 788 1 Piston seal
13 71 05 050 1 Bush
14 85 81 169 2 Union

2

15 86 50 102 Bonded seal

86 99 188 SEAL: KIT




8
i
| i
i

i
il |

. ~

STICKERS




E=-geseaanEs
R B0 U2 wae BERE RITL MSIN BRI DRSITARICUINGE MW  Sken
8 W I O R G U R N DR RS
REF PART NO. QTY DESCRIPTION
STICKERS PA5000
1 71 05 130 1 Read book first
2 12 90 296 . 1 Logo roundel
3 12 90 454 1 Tank stripe
4 12 90 477 i Greasing
5 12 90 455 1 Fairing stripe/roundel
6 12 90 453 1 PA
7 12 90 391 1 General warning
8 00756494 1 ritting P.T.O. shaft
9 00962764 5 Pinch point
10 12 90 255 3 McConnel
11 12 90 479 3 5000
12 12 90 023 2 0il filter change
13 12 90 295 2 Power Arm
14 12 90 462 1 Flail head instructions
15 12 90 341 1 Flail head guarding
16 00756485 1 Rotating blade warning
17 12 90 392 1 Use McConnel spares.
18 12 S0 403 1 Breakaway return warning
19 12 90 406 1 Transport
20 12 90 514 1 Monolever controls
21 12 90 482 1 Piston system
22 84 02 138 1 Slew warning - loose - incab
23 12 90 347 2 Chevrons
24 12 90 346 1 Warning triangle
25 12 90 086 1 800 RPM
26 12 90 465 1  Wiring connections
27 12.90 478 1 Belt pulley alignment
28 12 90 065 1 Belt tension




STICKERS

791




o R U ]
ERPIMTERLI Erton EENE == DN 0N EENESERNEER S OED
ISTESOREIETE TR ™ DY . N ST TORCEETEEECNNGN RTINS e
IR WO IR G s R SNER BFENG ESNO1 ENRENGRREITORTN RO KD

vl e WO 00 ST N O s B -

[T ST S W R 'Y
WO-1UHhWwWwiN O

MNP
SN 2O

(VIR NI N ]
< W

PART NO.

71
12

12

12
12
12
12

05
90
S0
90
90
90
50

130

296

454
346
455
453

391,

00756494
00962764

12
12
12
12
12
12

479
023
295
462
341

00756485

12
12

12
12

12
84
12
12
09
12
12
12
12
12

90
90
S0
20
S0
02
g0
90

g0
S0
90
90
90

392
403
406
514
482
138
347

90 477 .
.821.11

059
465
086
065
478

255

DESCRIPTION
STICKERS PA5000M,

Read book first

L.ogo roundel

Tank stripe

Warning triangle
Fairing stripe/roundel
PA

General warning
Fitting P.T.0. shaft
Pinch point

McConnel

5000

. Qil filter change

Power Arm

Flail head instructions
Flail head guarding
Rotating blade warning
Use McConnel spares
Breakaway return warning
Transport

Monolever controls
Piston system

Slew warning - loose - incab
Chevrons -

Greasing

Cab clearance

v .

Wiring connections
800 RPM

Belt tension

Belt pulley alignment

p&Ol




STICKERS -




[—— s cr—— AN A, . e 2o
— ¥ e N
— BAEEATE cwinw. NCIORTUIETRS RICERISED SCTN RN SN M R
RERSRRONREE ENIFEDN I3 Ut DN SR SENTIEEARN W FRE
STINIED BN - B . DG N CRTRDTR SPITTS S
IR Y SN S oxce N DT RHNEG SN DT EEUEWREGAS SR WG

=0 00~ O U s a3 b

PART NO.

71 05 130

12 90 296
12 80 454
12 90 477

12 90 455
12 90 453
12 90 391

00756494

00962764
12 90 255

12 90 479

12 90 023
12 90 295
12 90 462
12 90 341
00756485

- 12 90 392

12 90 4403
12 90 406
12 90 514
12 90 482

84 02 138

12 90 347

1290, 478

12 80 005
12 90 465
12 90 086
12 90 065

12 90 057

% RSN S NN N\ PR (U (R U WO S SO S S O N O X T €1 I 5 1 5 ; U SO G S S G QT Sy 1

QTY DESCRIPTION

STICKERS PA5000T

Read book first

Logo roundel

Tank stripe

Greasing’

Fairing stripe/roundel
PA

General warning
Fitting P.T.0. shaft
Pinch point

McConnel

5000

0il filter change

Power Arm

Flail head instructions
Flail head guarding
Rotating blade warning
Use McConnel spares.
Breakaway return warning
Transport

Monolever controls
Piston system

Slew warning - loose - incab
Chevrons o

Belt pulley alignment
Grease socket

Wiring connections

800 RPM. '

Belt tension

.

[52]




McConnel Limited, Temeside Works, Ludiow, Shropshire SY8 1JL. England.
Telephone: 01584 873131. Facsimile: 01584 876463. www.mcconnel.com





